
City of Scappoose 

WATER SYSTEM MASTER PLAN 
UPDATE 

FINAL   |   January 2020





City of Scappoose 

WATER SYSTEM MASTER PLAN UPDATE 

FINAL  |   January 2020 





WATER SYSTEM MASTER PLAN UPDATE | CONTENTS | CITY OF SCAPPOOSE 

FINAL| OCTOBER 2019| i

pw:\\Carollo/Documents\Client/OR/Scappoose/10738A00/Deliverables/WSMP Update\_Contents.docx 

Contents 
Executive Summary 

ES.1 Existing System ES-1 

ES.2 Water Requirements ES-3 

ES.3 Water Resources ES-3 

ES.4 Water Quality and Treatment ES-4 

ES.5 Distribution System ES-4 

ES.6 Operations and Maintenance ES-4 

ES.7 Capital Improvement Plan ES-4 

ES.8 Financial ES-7 

ES.9 Seismic Mitigation Plan ES-7 

Chapter 1 - Introduction 
[...]
Design Flow, Average mgd 1.15 

Design Flow, Maximum mgd 2.88 

Surface Water Intake 

Capacity, Winter mgd 2 

Capacity, Summer mgd 0.36 

Groundwater Wells 

Number of Wells # 2 

Capacity, each mgd 0.5+ 

Depth ft 228 

Well Casing 

Diameter inches 23 

Well Screen 

Diameter inches 10 

Number of Pumps # +1 

Pumping Capacity gpm 400 

Total Dynamic Head ft 460 

Chemical Systems 

Pre-treatment Chlorine 

Number of Tanks # 1 

Nominal Size of Tanks gal 540 

Feed Pumps 

Number of pumps # 1 

Pumping Capacity, each gph 4.5 

Dosing Average mg/L 3.0 

Feed Rate, Average Flow-Average Dose lb/day 30 

Feed Rate, Design Flow-Max Dose lb/day 240 

Pre-treatment Aluminum Sulfate 

Number of Storage Tanks # 1 

Nominal Size of Storage Tanks gal 6,000 

Diameter ft 12 

Feed Pumps 

Number of pumps # 1 

Pumping Capacity, each gph 24 

Dosing Average mg/L 30 

Feed Rate, Average Flow-Average Dose lb/day 290 

Feed Rate, Design Flow-Max Dose lb/day 2400 



WATER SYSTEM MASTER PLAN UPDATE | CH 5 | CITY OF SCAPPOOSE 

FINAL| OCTOBER 2019 | 5-25 

Table 5.12 Keys Road Water Treatment Plant Existing Facilities Design Criteria (Continued) 

Description Units(1) Value 

Pre-treatment Polymer  

Coagulation 

Dosing Average mg/L 0.1 

Feed Rate, Average Flow-Average Dose lb/day 1.0 

Feed Rate, Design Flow-Max Dose lb/day 25 

Filter Aid 

Dosing Average mg/L 0.005 

Feed Rate, Average Flow-Average Dose lb/day 0.05 

Feed Rate, Design Flow-Max Dose lb/day 0.24 

Sludge Conditioner 

Dosing Average mg/L 1.0 

Feed Rate, Average Flow-Average Dose lb/day 0.08 

Feed Rate, Design Flow-Max Dose lb/day 0.29 

Pre-treatment Permanganate 

Number of Tanks # 

Nominal Size of Tanks gal 300 

Diameter ft 

Feed Pumps 

Number of pumps # 1 

Pumping Capacity, each gph 14.3 

Dosing Average mg/L 0.5 

Feed Rate, Average Flow-Average Dose lb/day 5 

Feed Rate, Design Flow-Max Dose lb/day 120 

Post-treatment Caustic Soda 

Number of Storage Tanks # 1 

Nominal Size of Storage Tanks gal 6,000 

Diameter ft 12 

Feed Pumps 

Number of Pumps # 1 

Pumping Capacity, each gph 4.8 

Dosing Average mg/L 10 

Feed Rate, Average Flow-Average Dose lb/day 95 

Feed Rate, Design Flow-Max Dose lb/day 720 

Post-treatment Fluoride 

Number of Storage Tanks # 1 

Nominal Size of Storage Tanks gal 50 

Diameter ft 



CITY OF SCAPPOOSE | CH 5 | WATER SYSTEM MASTER PLAN UPDATE 

5-26 | OCTOBER 2019 |FINAL

Table 5.12 Keys Road Water Treatment Plant Existing Facilities Design Criteria (Continued) 

Description Units(1) Value 

Post-treatment Fluoride (continued) 

Feed Pumps 

Number of Pumps # 1 

Pumping Capacity, each gph 4.5 

Dosage Range mg/L 

Direct Filtration Plant 

Type: Conventional 

Rapid Mix 

Type: In-line 

Size inches 12 

Flocculation 

Number of Basins # 2 

Depth ft 6.5 

Volume, each gal 8,000 

Detention Time at Average Flow minutes 20 

Tube Settler 

Design Flow mgd 1.15 

Max Overflow Rate gpd/sf 200 

Face Area Loading gpm/sf 2.5 

Filters 

Filter No. 1 

Type: Dual Media (anthracite coal, garnet sand, silica sand, and gravel) 

Number of Filters # 2 

Depth inches 30 

Total Filter Area sf 400 

Filtration Rate at Average Flow gpm/sf 2.0 

Maximum Filtration Rate gpm/sf 5.0 

Maximum Backwash Rate gpm/sf 18.7 

Surface Wash Rate gpm/sf 1.0 

Filter No. 2 

Type: Greensand 

Number of Filters # 1 

Filter Area sf 200 

Capacity, Actual mgd 0.461 

Filtration Rate, Actual gpm/sf 2.65 

Filtration Rate, Design gpm/sf 4 



WATER SYSTEM MASTER PLAN UPDATE | CH 5 | CITY OF SCAPPOOSE 

FINAL| OCTOBER 2019 | 5-27 

Table 5.12 Keys Road Water Treatment Plant Existing Facilities Design Criteria (Continued) 

Description Units(1) Value 

Filter Wash System 

Type: Surface Wash 

Surface Wash Rate gpm/sf 1 

Backwash Pumps 

Number of Pumps # 1 

Pumping Capacity gpm 950 

Booster Pump Station 

Pump #1 # 3 

Pumping Capacity gpm 111 

Total Dynamic Head ft 268.7 

Pump #2 

Pumping Capacity gpm 90 

Total Dynamic Head ft 255 

Pump #3 (Fire) 

Pumping Capacity gpm 500 

Total Dynamic Head ft - 

Backwash Pumps 

Number of pumps # 2 

Pumping Capacity, each gpm 3800 

Total Dynamic Head ft 45 

Water Reservoirs 

Number of Reservoirs # 5 

Capacity, total MG 3.87 

Reservoir No. 1 

Type: Concrete 

Volume, Design MG 0.2 

Reservoir No. 2 

Type: Concrete 

Volume, Design MG 1 

Reservoir No. 3 

Type: Concrete 

Volume, Design MG 2 

Reservoir No. 4 

Type: Steel 

Volume, Design MG 0.3 

Reservoir No. 5 

Type: Steel 

Volume, Design MG 0.37 



CITY OF SCAPPOOSE | CH 5 | WATER SYSTEM MASTER PLAN UPDATE 

Table 5.12 Keys Road Water Treatment Plant Existing Facilities Design Criteria (Continued) 

Description Units(1) Value 

Washwater Reclamation Basin 

Effective Depth ft 10 

Capacity cf 15,000 

Power Supply 

Number of Generators # 1 

Power, Generator 1 kW 250 
Note:  
(1) MG: million gallons     gpd/sf: gallons per day per square foot      gpm/sf: gallons per minute per square foot

lb/day: pounds per day. 

5.4.3.1   Surface Water Intake 

The Surface Water Intake’s sources are located at South Scappoose Creek, Gourlay Creek, and 
Lazy Creek. The intakes were built in 1921, 1955, and 1967, respectively. All intakes are 
combined and then fed into the Keys Road Treatment Plant. The winter capacity (pipeline) is 
limited to 2 mgd, and the summer capacity (average usage) is 0.36 mgd. 

Condition: The Surface Water Intake received a neutral condition rating. No cracks were seen in 
the concrete; however, the system is not likely seismically resilient. Repair and replacement will 
be difficult because of the intake's location and permit requirements. Overall, the intakes are in 
moderate condition relative to the facility's age. 

Capacity: The Surface Water Intake's capacity rating is unknown. Carollo recommends 
monitoring the flow of the intakes to determine if the system has historically met demands when 
required. 

Plant Performance Optimization: The Surface Water Intake received a neutral performance 
rating. The system has historically met performance goals; however, frequent maintenance is 
required to remove sediment deposits. The City reported that its water availability does not align 
with demands. 

Reliability/Redundancy: The Surface Water Intake has a positive reliability/redundancy rating. 
The multiple intakes in place provide sufficient redundancy. 

5.4.3.2   Surface Water Transmission 

The old surface water transmission mains were built in 1955 and 1968, and a new transmission 
main was built along SW Em Watts Road. In 2016, damage to the South Fork Diversion Dam 
caused damaged to the South Fork Pipeline. 

Condition: The surface water transmission main's condition rating is unknown. The transmission 
is over 50 years old and will need to be replaced or upsized when it reaches the end of its usable 
life. 

Capacity: The surface water transmission mains received a negative capacity rating. The system 
has limited capacity that has not met demands when required. 

Plant Performance Optimization: The surface water transmission mains received a negative 
performance rating. Events causing high turbidity or sediment deposits have made the 
transmission mains function poorly. Overall, the system has had significant performance issues 
and cannot meet performance goals.  

5-28 | OCTOBER 2019 | FINAL



WATER SYSTEM MASTER PLAN UPDATE | CH 5 | CITY OF SCAPPOOSE 

FINAL| OCTOBER 2019 | 5-29 

Reliability/Redundancy: The surface water transmission mains received a negative 
reliability/redundancy rating. In the pipeline, the transmission is a single point of failure, which 
does not provide sufficient reliability. Repair and replacement will be difficult because of the 
transmission's location and permit requirements. 

5.4.3.3   Groundwater Wells 

One active groundwater well south of Dutch Canyon Road supplies water to the Keys Road 
Water System. This well, known as Dutch Canyon Well, was originally constructed in 1978 and 
was rehabilitated in 2000 and 2015. Its production capacity is limited to 0.47 mgd. 

The City drilled another active groundwater well in 2017. This well is expected to increase the 
total capacity to 0.5+ mgd. 

Condition: The groundwater wells received a positive condition rating. No cracks were seen in 
the concrete, and the facility is in good condition relative to its age. 

Capacity: The groundwater wells received a neutral capacity rating. The wells have historically 
met demands when required. However, they will not likely meet the true design capacity/future 
plant demands. The total capacity of the wells is currently lower than the total capacity of the 
filters. 

Plant Performance Optimization: The groundwater wells received a neutral performance 
rating. Plant staff has reported that the original well regularly produces sand. Overall, the wells 
have historically met performance goals, but increased operations and maintenance are 
required. 

Reliability/Redundancy: The groundwater wells received a positive reliability/redundancy 
rating. The new well provides sufficient redundancy. Overall, the system can likely handle a 
future emergency or failure event. 

5.4.3.4   Chemical Systems 

The chemical system was installed in 1979 with improvements in the early 2000s. The 
pretreatment processes consist of chlorine, sodium hypochlorite, aluminum sulfate, filter aid, 
and permanganate. Post-treatment processes consist of caustic soda, chlorine, and fluoride. All 
chemical systems contain a single storage tank. 

Condition: The chemical systems received a negative reliability/redundancy rating. Operators 
experience corrosion control issues with the caustic soda line and safety challenges from a lack 
of containment. Overall, the chemical systems are in poor condition relative to the facility's age. 

Capacity: The chemical systems received a positive capacity rating. The system continues to 
meet demands when required. 

Plant Performance Optimization: The chemical systems received a positive performance 
rating. They have no known performance issues. 

Reliability/Redundancy: The chemical systems received a neutral reliability/redundancy rating. 
The chemical lines have one feed pump, which does not provide sufficient redundancy. 

5.4.3.5   Direct Filtration Plant 

The Direct Filtration Plant, built in 1979, was initially designed as a conventional treatment plant. 
In 1993, OHA determined that it operated in direct filtration because of the plate settlers' 
hydraulic loading. The plant's direct filtration plant treatment processes consists of 
coagulation/flocculation, sedimentation, filtration, and filter to waste. 



CITY OF SCAPPOOSE | CH 5 | WATER SYSTEM MASTER PLAN UPDATE 

Condition: The Direct Filtration Plant received a neutral condition rating. During the 
walkthrough, no cracks were seen. The building and all facilities are well maintained and were in 
moderate condition relative to their age. However, the facility is almost 40-years-old, and the 
City will need to develop a long-term strategy for repair and replacement. 

Capacity: The Direct Filtration Plant received a neutral capacity rating. The system has 
historically met demands when required. However, raw surface water is limited in the summer 
and fall months, which significantly reduces the capacity. 

Plant Performance Optimization: The Direct Filtration Plant received a negative performance 
rating. Plant staff has experienced several operational challenges. Overall, the system cannot 
meet its performance goals. 

Reliability/Redundancy: The Direct Filtration Plant received a neutral reliability/redundancy 
rating. Seismic improvements are likely required, and the plant has poor redundancy for a future 
emergency/failure event. 

5.4.3.6   Greensand Filter 

The greensand filter was built in 2000 with a design capacity of 0.461 mgd. 

Condition: The greensand filter received a neutral condition rating. The filter is outdoors with no 
cover, making it vulnerable to moss and algae growth. Plant staff has reported that the filter 
collects leaves and fir needles. Overall, the filter is in moderate condition relative to the facility's 
age. 

Capacity: The greensand filter received a positive capacity rating. The facility continues to meet 
system demands when required. 

Plant Performance Optimization: The greensand filter received a neutral performance rating. 
Although it has historically met performance goals, increased operational/maintenance 
attention is required. Plant staff reported rapid headloss accumulation, which creates shorter 
filter runs. 

Reliability/Redundancy: The greensand filter received a negative reliability/redundancy rating. 
Only one filter is available, offering poor redundancy and reliability during an emergency/failure 
event. 

5.4.3.7   Booster Pump Station 

The BPS, which elevates water to the higher zone’s reservoirs, was built in 1979. In 2017, a pump 
was replaced due to catastrophic failure. The pump station consists of three pumps, each with a 
capacity of 111 gpm, 90 gpm, and 500 gpm. 

Condition: The BPS received a positive condition rating. All of its components were in good 
condition relative to the facility's age. 

Capacity: The BPS received a neutral capacity rating. Although it provides sufficient capacity, 
the future demand growth in Zone 2 is expected to exceed its firm capacity. 

Plant Performance Optimization: The BPS received a neutral performance rating. The pump 
station has historically met performance goals. However, the fire pump over-pressurizes the 
system. 

Reliability/Redundancy: The BPS received a positive reliability/redundancy rating. The pump 
station maintains three pumps, which provides sufficient redundancy and adequate reliability to 
meet current demands. 

5-30 | OCTOBER 2019 | FINAL



WATER SYSTEM MASTER PLAN UPDATE | CH 5 | CITY OF SCAPPOOSE 

FINAL| OCTOBER 2019 | 5-31 

5.4.3.8   Backwash Pump Building 

The Backwash Pump Building was built in 1979 and has two pumps, each with a capacity of 
3800 gpm. 

Condition: The Backwash Pump Building received a positive condition rating. All of its 
components were in good condition relative to the facility's age. 

Capacity: The Backwash Pump Building received a positive capacity rating. The system 
continues to meet demands when required. 

Plant Performance Optimization: The Backwash Pump Building received a positive 
performance rating. The backwash pumps have no known performance issues. 

Reliability/Redundancy: The Backwash Pump Building received a positive reliability/redundancy 
rating. The pump building consists of two pumps, which provide sufficient redundancy. Staff is 
working to restore lead/lag operation. 

5.4.3.9   Finished Water Metering and Reservoirs 

Two finished water reservoirs receive water from the water plant. These reservoirs have a 
capacity of 0.2 MG, 1 MG, and 2MG and were built in 1946, 1967, and 2003, respectively.  

Condition: The finished water metering and reservoirs received a positive condition rating. All 
facilities are well maintained and are in good condition relative to their age. 

Capacity: The finished water metering and reservoirs received a positive capacity rating. The 
reservoirs continue to meet demands when required. 

Plant Performance Optimization: The finished water metering and reservoirs received a neutral 
performance rating. Plant staff has challenges with erratic flow and metering, resulting in 
chlorine residual issues. To help resolve issue, we recommend installation of an air vacuum/air 
relief valve at the high point of the finished water pipeline to minimize impacts of entrained air in 
the pipeline on overall flow monitoring. Overall, the reservoirs continue to meet performance 
goals. However, increased operational/maintenance attention is required. 

Reliability/Redundancy: The finished water metering and reservoirs received a ___(TBD)___ 
reliability/redundancy rating. The facilities have sufficient redundancy to meet current demands 